550, 650, 700, 1000 4X4's

ITEM| PART# |QTY. DESCRIPTION
mﬁf 1 | 2795-70 | 1 |Bottom Plow Mount Weldment
(A 2 | HDW2148 | 2 |5/16x 1-1/4x 2-3/4Rd. U-Bolt
UTILITY DIVISION 3 | HDW9002 | 4 |5/16Flat Washer
ARGTIC GAT 4 | HDW7058 | 4 |5/16Nylock Nut
FITS MOST 1996-2015 250,300, 5 HDW1069 2 |10mm x 30mm Hex Bolt
378, 400, 450, 454 500, 500i, 6 | HDW9009 | 2 |7/16Split Lock Washer
7

HDW9008 [ 8 |7/16 Flat Washer
PART# 4501-0625

SUZUKI
1998-07 500 QUADRUNNER/VINSON
2002-07 400 EIGER
2008-13 400 KING QUAD

Remove the left and right front foot peg mounting bolts. Retain bolts for use without plow mount installed.

Install the mount plate up under machine as shown with push tube mount tabs toward the front. Use the
10mm bolts with lock washers to install. Use the 7/16” flat washers to go between the mount tab and foot peg
bracket to fill any void.

Next swing the front up and attach using the U-bolts, washers and nylock nuts to secure. Tighten back bolts.

A , NOTE: Some models will require the 7/16"flat washers
@ to be used as spacers between the frame and mount.

— ! "
=y e '
.-f. - = () =
b 8 DIAGRAM #3

FOR QUESTIONS OR COMMENTS PLEASE CALL: 320-964-1616 (7:00 to 4:30 CST Monday through Thursday).

INST2795PF



